

レジメン名	薬剤名	投与量	施行日	1コース	癌種
weekly PTX	パクリタキセル	80mg/m ²	day:1.8.15	28日	胃癌
CPT-11	イリノテカン	100mg/m ²	day:1.8.15	28日	胃癌
S1+CDDP(day8)	シスプラチン S1	60mg/m ² 80mg/m ²	day:8 day:1~21	35日	胃癌
カペシタビン+CDDP	シスプラチン カペシタビン	80mg/m ² 2000mg/m ²	day:1 day:1~14	21日	胃癌
Her+SP	トラスツズマブ シスプラチン S1	8mg/kg(初回) 6mg/kg(2回目~) 60mg/m ² 80mg/m ²	day:1 day:1 day:1~14	21日	胃癌
DOC	ドセタキセル	75mg/m ²	day:1	21日	胃癌
DOC+S-1	ドセタキセル S1	40mg/m ² 80mg/m ²	day:1 day:1~14	21日	胃癌
mFOLFOX6	オキサリプラチン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	85mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1.2.3	14日	胃癌
nab-PTX単剤	アブラキサン	100mg/m ²	day:1.8.15	28日	胃癌
SOX	オキサリプラチン S-1	100mg/m ² 80mg/m ²	day:1 day:1~14	21日	胃癌
CAPOX	オキサリプラチン カペシタビン	130mg/m ² 2000mg/m ²	day:1 day:1~14	21日	胃癌
Her+XP	トラスツズマブ シスプラチン カペシタビン	8mg/kg(初回) 6mg/kg(2回目~) 80mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	胃癌
Her+SOX	トラスツズマブ オキサリプラチン S1	8mg/kg(初回) 6mg/kg(2回目~) 100mg/m ² 80mg/m ²	day:1 day:1 day:1~14	21日	胃癌
Her+CAPOX	トラスツズマブ オキサリプラチン カペシタビン	8mg/kg(初回) 6mg/kg(2回目~) 130mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	胃癌
エンハーツ	トラスツズマブデルクステカン	6.4mg/kg	day:1	21日	胃癌
Ram+PTX	ラムシルマブ パクリタキセル	8mg/kg 80mg/m ²	day:1.15 day:1.8.15	28日	胃癌
Ram単剤	ラムシルマブ	8mg/kg	day:1.15	28日	胃癌
ニボルマブ	ニボルマブ	240(480)mg/body	day:1	14(28)日	胃癌

ニボルマブ+mFOLFOX6	ニボルマブ オキサリプラチン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	240mg/body 85mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1 day:1.2	14日	胃癌
ニボルマブ+SOX	ニボルマブ オキサリプラチン S1	360mg/body 100mg/m ² 80mg/m ²	day:1 day:1 day:1~14	21日	胃癌
ニボルマブ+CAPOX	ニボルマブ オキサリプラチン カペシタビン	360mg/body 100mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	胃癌
ゾルベツキシマブ+CAPOX	ゾルベツキシマブ オキサリプラチン カペシタビン	800mg/m ² (初回) 600mg/m ² (2回目~) 100mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	胃癌
ゾルベツキシマブ+mFOLFOX6	ゾルベツキシマブ オキサリプラチン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	800mg/m ² (初回) 400mg/m ² (2回目~) 85mg/m ² 200mg/m ² 400mg/m ²	day:1 day:1 day:1 day:1 day:1.2	14日	胃癌
ペムブロリズマブ+SOX	ペムブロリズマブ オキサリプラチン S1	200mg/body 100mg/m ² 80mg/m ²	day:1 day:1 day:1~14	21日	胃癌
ペムブロリズマブ+CAPOX	ペムブロリズマブ オキサリプラチン カペシタビン	200mg/body 100mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	胃癌
ペムブロリズマブ+トラスツズマブ+SOX	ペムブロリズマブ トラスツズマブ オキサリプラチン S1	200mg/body 8mg/kg(初回) 6mg/kg(2回目~) 100mg/m ² 80mg/m ²	day:1 day:1 day:1 day:1~14	21日	胃癌
ペムブロリズマブ+トラスツズマブ+CAPOX	ペムブロリズマブ トラスツズマブ オキサリプラチン カペシタビン	200mg/body 8mg/kg(初回) 6mg/kg(2回目~) 100mg/m ² 2000mg/m ²	day:1 day:1 day:1 day:1~14	21日	胃癌

DOC	ドセタキセル	70mg/m ²	day:1	21日	食道癌
weekly PTX	パクリタキセル	100mg/m ²	day:1.8.15.22.29.36	49日	食道癌
ニボルマブ	ニボルマブ	240(480)mg/body	day:1	14(28)日	食道癌
FOLFOX	オキサリプラチン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	85mg/m ² 200mg/m ² 400mg/m ² 1600mg/m ²	day:1 day:1 day:1 day:1.2	14日	食道癌

FOLFIRI	イリノテカン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	150mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1.2	14日	大腸癌
BV+FOLFIRI	ベバシズマブ イリノテカン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	5mg/kg 150mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1 day:1.2	14日	大腸癌
BV+IRIS	ベバシズマブ イリノテカン S1	5mg/kg 100mg/m ² 80mg/m ²	day:1.15 day:1.15 day:1~14	28日	大腸癌
BV+mFOLFOX6	ベバシズマブ オキサリプラチン レボホリナートカルシウム 5-FU(急速)	5mg/kg 85mg/m ² 200mg/m ² 400mg/m ²	day:1 day:1 day:1 day:1	14日	大腸癌
BV+sLV5FU2	ベバシズマブ レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	5mg/kg 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1.2	14日	大腸癌

BV+SOX	ベバシズマブ オキサリプラチン S1	7.5mg/kg 130mg/m ² 80mg/m ²	day:1 day:1 day:1~14	21日	大腸癌
BV+CAPOX	ベバシズマブ オキサリプラチン カペシタビン	7.5mg/kg 130mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	大腸癌
BV+XELIRI	ベバシズマブ イリノテカン カペシタビン	7.5mg/kg 200mg/m ² 2000mg/m ²	day:1 day:1 day:1~14	21日	大腸癌
BV+FOLFOXIRI	ベバシズマブ イリノテカン オキサリプラチン レボホリナートカルシウム 5-FU(持続)	5mg/kg 165mg/m ² 85mg/m ² 200mg/m ² 3200mg/m ²	day:1 day:1 day:1 day:1 day:1.2	14日	大腸癌
BV+TAS-102	ベバシズマブ トリフルリジン・チピラシル	5mg/kg 70mg/m ²	day:1.15 day:1~5.8~12	28日	大腸癌
Cmab	セツキシマブ	400mg/m ² (初回) 250mg/m ² (2回目以降)	day:1	7日	大腸癌
C-mab+CPT-11	セツキシマブ イリノテカン	500mg/m ² (1回目) 150mg/m ²	day:1 day:1	14日	大腸癌
Cmab+FOLFIRI	セツキシマブ イリノテカン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	500mg/m ² 150mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1 day:1.2.3	14日	大腸癌
Cmab+mFOLFOX6	セツキシマブ オキサリプラチン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	500mg/m ² 85mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1	14日	大腸癌
C-mab+SOX	セツキシマブ オキサリプラチン S1	500mg/m ² 130mg/m ² 80mg/m ²	day:1 day:1 day:1~14	21日	大腸癌
C-mab+sLV5FU2	セツキシマブ レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	500mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1.2.3	14日	大腸癌
C-mab+エンコラフェニブ	セツキシマブ エンコラフェニブ	500mg/m ² 300mg/body	day:1 連日	14日	大腸癌
IRIS	イリノテカン S1	100mg/m ² 80mg/m ²	day:1.15 day:1~14	28日	大腸癌
Pmab+CPT-11	パニツムマブ イリノテカン	6mg/kg 150mg/m ²	day:1 day:1	14日	大腸癌
Pmab+FOLFIRI	パニツムマブ イリノテカン レボホリナートカルシウム 5-FU(急速)	6mg/kg 150mg/m ² 200mg/m ² 400mg/m ²	day:1 day:1 day:1 day:1	14日	大腸癌
Pmab+IRIS	パニツムマブ イリノテカン S1	6mg/kg 100mg/m ² 80mg/m ²	day:1.15 day:1.15 day:1~14	28日	大腸癌

Pmab+mFOLFOX6	パニツムマブ オキサリプラチン レボホリナートカルシウム 5-FU(急速)	6mg/kg 85mg/m ² 200mg/m ² 400mg/m ²	day:1 day:1 day:1 day:1	14日	大腸癌
Pmab単剤	パニツムマブ	6mg/kg	day:1	14日	大腸癌
Pmab+sLV5FU2	パニツムマブ レボホリナート 5-FU(急速) 5-FU(持続)	6mg/kg 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1.2	14日	大腸癌
sLV5FU2	レボホリナート 5-FU(急速) 5-FU(持続)	200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1.2	14日	大腸癌
SOX	オキサリプラチン S1	130mg/m ² 80mg/m ²	day:1 day:1~14	21日	大腸癌
CAPOX	オキサリプラチン カペシタビン	130mg/m ² 2000mg/m ²	day:1 day:1~14	21日	大腸癌
mFOLFOX6	オキサリプラチン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	85mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1.2	14日	大腸癌
XELIRI	イリノテカン	200mg/m ²	day:1	21日	大腸癌
アフリベルセプト+FOLFIRI	アフリベルセプト イリノテカン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	4mg/kg 150mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1 day:1.2	14日	大腸癌
Rmab+FOLFIRI	ラムシルマブ イリノテカン レボホリナートカルシウム 5-FU(急速) 5-FU(持続)	8mg/kg 150mg/m ² 200mg/m ² 400mg/m ² 2400mg/m ²	day:1 day:1 day:1 day:1 day:1.2	14日	大腸癌

FOLFIRINOX	オキサリプラチン イリノテカン レボホリナートカルシウム 5-FU(急速)	85mg/m ² 180mg/m ² 200mg/m ² 400mg/m ²	day:1 day:1 day:1 day:1	14日	膵癌
nal-IRI+5-FU+LV	イリノテカン レボホリナートカルシウム 5-FU(持続)	70mg/m ² 200mg/m ² 2400mg/m ²	day:1 day:1 day:1.2	14日	膵癌
GEM+nabPTX	ゲムシタビン アブラキサン	1000mg/m ² 125mg/m ²	day:1.8.15 day:1.8.15	28日	膵癌
GEM	ゲムシタビン	1000mg/m ²	day:1.8.15	28日	膵癌、胆道癌
GEM+S1	ゲムシタビン S1	1000mg/m ² 80mg/m ²	day:1.8 day:1~14	21日	膵癌、胆道癌
GEM+CDDP	ゲムシタビン シスプラチン	1000mg/m ² 25mg/m ²	day:1.8 day:1.8	21日	胆道癌
デュルバルマブ+GEM+CDDP	デュルバルマブ ゲムシタビン シスプラチン	1500mg/body 1000mg/m ² 25mg/m ²	day:1 day:1.8 day:1.8	21日	胆道癌
ペムブロリズマブ+GEM+CDDP	ペムブロリズマブ ゲムシタビン シスプラチン	200mg/body 1000mg/m ² 25mg/m ²	day:1 day:1.8 day:1.8	21日	胆道癌
Ram	ラムシルマブ	8mg/kg	day:1	14日	肝癌
ATZ+BV	アテゾリズマブ ベバシズマブ	1200mg/body 15mg/kg	day:1 day:1	21日	肝癌
トレメリムマブ+デュルバルマブ	トレメリムマブ デュルバルマブ	300mg/body 1500mg/body	day:1 day:1	28日	肝癌